
1 
 

 

 

  

 

1.0 GENERAL DESCRIPTION AND SCOPE OF WORK 

1.01 General  

The 1,020 MW Tala Hydropower Plant (THP), located at Tabji under Chhukha 

dzongkhag in western Bhutan downstream of Chhukha Hydropower Plant, is the 

largest power plant (profit centre) of Druk Green Power Corporation Limited (DGPC). 

DGPC is a wholly owned subsidiary of Druk Holding and Investments Limited 

established in 2008 with the merger of the erstwhile hydropower corporations in the 

country. 

With a mandate to promote, develop and maintain major hydropower assets of Bhutan 

in a sustainable manner, DGPC operates and maintains four hydropower plants with a 

total installed capacity of 1,480 MW, which are 64 MW Basochhu Hydropower Plant, 

336 MW Chhukha Hydropower Plant, 60 MW Kurichhu Hydropower Plant and 1,020 

MW Tala Hydropower Plant. DGPC also has shareholdings in the subsidiaries namely 

126 MW Dagachhu Hydro Power Corporation Limited (59%) and 118 MW Tangsibji Hydro 

Energy Limited, and Joint Venture companies namely 600 MW Kholongchhu Hydro 

Energy Limited (50%), Bhutan Hydropower Services Limited (51%) and Bhutan 

Automation & Engineering Limited (51%). 

The biggest project to be considered by the Royal Government of Bhutan (RGoB), it 

was completed with financial assistance from the Government of India (GoI). 

1,02 PURPOSE AND DESCRIPTION OF WORK 

Sewage Treatment Plant (STP) is to be installed in the underground 

powerhouse located at Tabji for treatment the sewage collected in the 

collection tank before flushing out in the river. The STP must be based on 

hybrid design & Semi-Automatic being compact in size and technologically 

suitable fulfilling the environment requirements and specified standards. 

 

1.03 SEWAGE TREATMENT PLANT 
 
Major components of a sewage treatment facility are but not limited to the followings. 

Bar Screen 

Grit Chamber 

Comminutors 

Pre-aeration tanks 

Main settling tanks 

Aeration tank 

Secondary settling tank 

Biological filter 

Sludge handler 
 
The components may differ based on different technology available in the market 



2 
 

 
 
 
 

1,04  DESIGN BASIC 

 
Nature of Waste:  Domestic Sewage  

Max. Daily Average Flow: 5m3/day  

Average Flow Rate:  o.25m3/hr. 

 
Raw sewage & treated sewage characteristics:  
 
For the design purpose for the proposed STP following parameters can to be adopted or 
Bidder can take sample at their own level.  
 
Characteristics of Influent Sewage Parameters  
pH   6-8 
TSS mg/l  200 
COD mg/l  550 
BOD mg/l  450 
TDS mg/l  2000 
O&G mg/l 5 
 
The treated wastewater should comply with the standards given in consent order by NEC 
standards with (not limited to) following parameters:  
a) pH Value     6.0 to 9.0  
b) BOD     250mg/l  
c) COD     500mg/l  
d) Total Suspended solids   400mg/l  
e) Total nitrogen as N   20 to 40 mg/l  
f) Total Phosphates as P   4 to 8 mg/l  
  

 
DISPOSAL WORKS.: The two existing sewage treatment plant installed at Machine and 
MIV floor level have been nonfunctional for many years. Before the STP is installed, the 
bidder should dismantle and remove the existing STP and transported as directed by the 
Project manager.   
 
ESTIMATION OF SEWAGE FLOW:  STP will be designed for a flow of 5 KLD 
 
 

1.04 Treatment Step>   

The raw sewage will be treated as per the steps given below. However, the system may differ 

from one technology to another that are available in the market  

 

• Screening and Pumping. 

The incoming wastewater passes through screening equipment where objects such 

as rags, wood fragments, plastics, and grease are removed. The material removed is 

washed and pressed and disposed of in a landfill. The screened wastewater is then 

pumped to the next step: grit removal 

 



3 
 

 

• Grit Removal. 

In this step, heavy but fine material such as sand and gravel is removed from the 

wastewater. This material is also disposed of in a landfill. 

 

• Primary Settling.  

 

The material, which will settle, but at a slower rate than step two, is taken out using 

large circular tanks called clarifiers. The settled material, called primary sludge, is 

pumped off the bottom and the wastewater exits the tank from the top. Floating 

debris such as grease is skimmed off the top and sent with the settled material to 

digesters. In this step, chemicals are also added to remove phosphorus. 

 

• Aeration / Activated Sludge.  

In this step, the wastewater receives most of its treatment. Through biological 

degradation, the pollutants are consumed by microorganisms and transformed into 

cell tissue, water, and nitrogen. The biological activity occurring in this step is very 

similar to what occurs at the bottom of lakes and rivers, but in these areas the 

degradation takes years to accomplish. 

 

• Secondary Settling 

Large circular tanks called secondary clarifiers allow the treated wastewater to 

separate from the biology from the aeration tanks at this step, yielding an effluent, 

which is now over 90% treated. The biology (activated sludge) is continuously pumped 

from the bottom of the clarifiers and returned to the aeration tanks in step four. 

   

• Filtration.  

The clarified effluent is polished in this step by filtering through 10-micron polyester 

media. The material captured on the surface of the disc filters is periodically 

backwashed and returned to the head of the plant for treatment. 

 

• Disinfection 

To assure the treated wastewater is virtually free of bacteria, ultraviolet disinfection 

is used after the filtration step. The ultraviolet treatment process kills remaining 

bacteria to levels within our discharge permit. 

 

• Oxygen Uptake. 

The treated water, now in a very stabilized high-quality state, is aerated if necessary 

to bring the dissolved oxygen up to permit level. After this step, the treated water 

passes through the effluent outfall where it joins the Oconomowoc River. The water 

discharged to the river must meet stringent requirements set by the DNR. Pollutant 

removal is maintained at 98% or greater. 

 

• Sludge Treatment 

The primary sludge pumped from the bottom of the primary clarifiers in step three, 

along with the continuous flow of waste activated sludge from the aeration / 



4 
 

activated sludge process in step four, must be treated to reduce volume and produce a 

usable end product.   

 
 

SCOPE OF WORK 

The main scope of work includes dismantling of the existing 2 nos. 

nonfunctional STP installed in the underground powerhouse and to Design, 

Supply, Erect, test & Commission of Sewage Treatment Plant (STP) for 

underground power house of Tala Hydro Power plant including all civil, 

electrical and mechanical works required for successful commissioning of the 

STP. The tank and pipeline should be of high-quality stainless steel make 

including fittings, bolts, nuts etc. 

a) It is not the intention of these specifications to specify the complete 

details of equipment, however the contractor shall supply the 

equipment, which will meet in all respect, the requirements of the 

owner regarding performance, durability and satisfactory operations. 

The equipment supplied shall conform to the latest applicable 

specifications of the BIS, DIN, ASTM or equivalent. 

The broad scope of the work for the Sewage Treatment Plant (STP) as 

specified in the following paragraphs shall include the following: - 

Design, Supply, Erect, Test & Commission of Sewage Treatment Plant 

(STP) with. The STP must be of latest Technology with Hybrid Design and 

Semi-Automatic Plant which should be compact plant requiring less space 

and technologically suitable fulfilling the environmental requirements and 

specified standards. The works includes all civil, electrical and mechanical 

required for successful installation and commissioning of the plant. 

 

Supply and installation of all incidentals not specified but necessary for 

the proper completion and satisfactory functioning of equipment and 

guarantee of the permanent equipment, along with all auxiliary 

equipment shall also be in the scope of work. 

 

 

2.0    TECHNICAL SPECIFICATIONS FOR STP  

2.01 Quality 

Products, materials and articles incorporated in work shall be new, not 

damaged or defective, and of best quality purposes intended. The tank, 

pipeline shall be made of stainless-steel. All nuts, bolts, fittings etc. 

should be made of stainless steel wherever applicable. 

 

2.01 General 

1. The work shall be strictly as per the Detailed Design to be submitted by 

the bidder only after the approval of Engineer-In-Charge. 

2.  Piping Arrangement & Manhole for Sewage Treatment Plant and Collection 



5 
 

Tank. 

3. Bidder   has   to   submit   all   manufacturers   test   certificates, 

Chemical/Mechanical Test for material of Major Components of STP and other 

Tests as & when directed for Quality Control at site have to be included in 

the bid. 

4. All the Lap, Anchors, Bolts & Nuts, Rods, Hooks, S S plates, Splices, Bends, 

Clamps, Shackles, Eyes, Channels, Hooks, Steel etc. shall be conforming to 

IS:456, IS:1786, IS:2502, IS:  1239, IS:2801 S:2602, IS:1363, IS:2266 and other 

relevant Indian Standards/International Standard. 

5. Staging, Scaffolding and other necessary arrangements for erection of STP shall 

be in the scope of Contractor. 

6. All the necessary Equipment, Machineries, Boats, Tools & Tackles etc. for 

Erection of STP at THP Underground powerhouse shall be in the scope of the 

Contractor. THP will not take no liability of any kind. 

7. Working with required Materials, Machineries, Manpower, Tools & Tackles and 

Technology shall be in scope of the Contractor. 

8. All the test of Aggregate (Coarse & Fine) shall be as per IS: 383 and IS: 456. 

9. Cement shall be conforming to IS: 8112/ IS:12269. 

10.  The exact Quantities and dimensions shall be as per site requirement and 

Bill of Material for Fabrication/Erection shall be submitted by the Contractor. 

11.  All components shall be manufactured with material of approved quality with 

best workmanship. The spares of equipment shall be shop assembled as possible 

to check operation and accuracy of parts; however final erection, testing/ 

installation shall be done on site only. 

12. Metal parts of STP shall be painted by 350 micron of epoxy paint after proper 

cleaning, sand blasting and primer coating. Make of primer and paint shall be 

approved by the owner. 

13. The welding joints shall be made as per approved drawing and procedure 

approved by the owner. 

14. Any defects noticed during the installation of STP shall be rectified by the 

contractor as per instruction of the engineer in charge. 

15.  All facility to approach work front for installation of STP shall also be under in 

the scope the Contractor. 

16. All tools, tackles, plant, man & machineries and consumables required for 

factory installation of STP shall be included and prices for the same deem to be 

included in the quoted price 

17. Any other item which are not specifically mentioned in scope but required for 

successful performance of the STP shall also be in the scope of the contractor. 

18. The Contractor shall provide QAP for the equipment for client's approval. All 

inspection shall be carried out as per approved QAP. 

Only the broad scope covering technical requirements for the STP to be supplied is 

indicated. It is not the intent of this specification to specify complete details of the 

equipment including design and manufacture. The successful bidder shall carry out 

detailed design and engineering and manufacture in a manner that will ensure smooth 



6 
 

and trouble-free performance of the STP as a whole. 

 

2.1 SUBMISSION OF DRAWINGS AND DOCUMENTS 

 

The supplier is required to follow procedure for submission of designs and 

drawings and other documents for approval. 

1. Two copies of all the design calculations, drawings, and technical data of the 